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Applicant: EURO TECH PLASTIC MFG(SHENZHEN) CO.,LTD 

Address: NO482, JINBI ROAD, BILING, PINGSHAN, SHENZHEN, CHINA 

Report on the submitted sample said to be: 

Material description: LANYARD 

 

 Style/ Model No.: LANYARD #200C P/O No./ Lot No. : MA3363 

 Order No.: CHI180726(2018/1907) Material : 200C 

 Color: POLYESTER Test Request Age : N/A 

 Manufactory : N/A Buyer : MAPS 

 Country of Origin : CHINA Country of Export : UK 

Sample received date : August 6,2018 

Sample test period : From August 6,2018 to August 8,2018 

 

SUMMARY OF TEST RESULT(S) 

Test Item(s) Conclusion Remark 

Color fastness to perspiration -- See Next Page 

Color fastness to rubbing -- See Next Page 

 

******FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)****** 
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Test Item 

(Unit) 

Test Method 

(parameter) 

Requirement 

(Remark) 

Test Result Conclusion 

Color fastness to 

perspiration

（Grade） 

ISO 105 E04:2013 -- Alkali: 

Color Change   4.5 

Color Staining 

 -Acetate   4.0 

 -Cotton   4.5 

 -Polyamide   4.0 

 -Polyester   4.0 

 -Acrylic   4.0 

 -Wool   4.0 

Acid: 

Color Change   4.5 

Color Staining 

 -Acetate   4.0 

 -Cotton   4.5 

 -Polyamide   4.0 

 -Polyester   4.5 

 -Acrylic   4.5 

 -Wool   4.5 

-- 

Color fastness to 

rubbing（Grade） 

ISO 105 X12:2016 -- Dry    4.5 

Wet    4.5 

-- 

———————— 

 

Remark This report is to supersede the report No.SST18005304 (Date: August 8, 2018). 
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Photograph of Sample 

 

*** End of Report *** 

The test report is considered invalidated without both signature and specialized stamp, The result(s) shown in 

this test report refer only to the sample(s) tested. Without written approval of SST, this test report shall not be 

copied except in full .Detailed description are available at the website http://www.sst-test.com. 
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